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TEST CONDUCTED: AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.
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01. ACTIVITYOFINCORPORATEDANTIMICROBIALAGENTSIN POLYMERICOR HYDROPHOBICMATERIALS (ASTME 2180—
07) ):CELLS/mL,PERCENTREDUCTIONOFBACTERIA: %

SPECIMEN No. BLANK #1

BACTERIA 1 %0” h CONTROL 1.5 x 106 1.5x 106
AFTER 24 h 1.5 x 10° 2.2x10%
PERCENT REDUCTION OF BACTRIA(%) - 99.9

BACTERIA 2 %0” h CONTROL 2.1 x 106 2.1 x 106
AFTER 24 h 6.4 x 107 9.6 x 103
PERCENT REDUCTION OF BACTRIA(%) - 99.9

NOTE) - TEST CONDITION

- SAMPLE SURFACE AREA : 3 ecm X 3 cm
- INOCULUM VOLUME : 0.5 MI

- NEUTRALIZING BROTH : 0.2 % POLYSORBATE 80

* TEST BACTERIA

- BACTERIA 1 : Staphylococcus aureus ATCC 6538
- BACTERIA 2 : Escherichia coil ATCC 8739

- SEE ATTACHED PHOTOS.

** End of The Report **

SAMPLE PHOTO :
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